
DEAN I MEAD 
Dean, Mead, Egerton, Bloodworth, Capouano & Bozarth, P.A. 
420 South Orange Avenue, Suite 700 
P.O. Box 2346 
Orlando, FL 32801 

(407) 841-1200 
(407) 423-1831 Fax 
www.deanmead.com 

April 19, 2024 

DOCKET NO. 20240068-WS 
FILED 4/19/2024 
DOCUMENT NO. 02119-2024 
FPSC - COMMISSION CLERK 

Attorneys and Counselors at Law 

Orlando 

Fort Pierce 

Naples 

Viera/Melbourne 

Vero Beach 

MARTIN FRIEDMAN 
407-310-2077 
mfriedman@deanmead.com 

Via E-Mail Only - Commissioner.LaRosa@psc.state.fl.us 

Chairman Mike La Rosa 
Florida Public Service Commission 
2540 Shumard Oak Blvd. 
Tallahassee, FL 32399-0850 

Re: Sunshine Water Services Company/2023 Test Year General Rate Increase Application 

Dear Chairman La Rosa: 

This letter, pursuant to Rule 25-30.430, Florida Administrative Code, requests approval of 
a test year for Sunshine Water Services Company (the Company). The Company intends to submit 
an application for general rate relief to the Florida Public Service Commission for its water and 
wastewater systems located in Charlotte, Highlands, Lake, Lee, Marion, Orange, Pasco, Pinellas, 
Polk, and Seminole Counties, Florida. The Company intends to submit the minimum filing 
requirements on or before July 31, 2024. 

The Company's last rate proceeding was in Docket No. 20200139-WS utilizing a historic 
December 31, 2019, test year. That proceeding culminated in Order No. PSC-2021-0206-FOF­
WS, issued June 4, 2021, Request for Reconsideration denied by Order No. PSC-2021-0373-P AA­
WS issued on September 28, 2021. 

The Company requests an historic test year ending December 31, 2023. The requested test 
year is representative of a normal full year of operation. However, there will be pro forma 
adjustments to expenses to reflect expenses that will be incurred in the years when rates will be in 
effect. 

Since the Company's last rate proceedings, the Company has experienced increases in 
annual operating expense such as salaries and wages, employee benefits, insurance, purchased 
power, and chemicals that were not completely offset by reductions in other annual operating 
expenses or annual indexing rate increases. Additionally, the Company has made or will be making 



Chairman Mike La Rosa  
Page 2 
 

 

major investments to plant and equipment at various locations as noted below.  The pro forma 
adjustments listed below are not growth-related, except for items #18 and #20. Within this same 
period of time, the significant change in operational methods consisted of use of chlorine dioxide 
treatment in the Summertree water distribution system.  Additionally, the pro-forma plant 
additions related to implementing AMI meters will change meter reading operations while the 
projects for Pennbrooke Water Quality and Orangewood Well BV-3 PFAS Treatment will change 
water treatment processes.  

  
The Company anticipates including the following pro forma plant additions, with estimated 

costs thereof, all of which will be completed and placed into service within 24 months of the end 
of the December 31, 2023, proposed test year:  

  
1. Tierra Verde 13th Street Bridge FM Replacement:   
Replacement of existing 13th Street SE 8-inch diameter force main. It will include a 

subaqueous crossing under Mud Bayou in place of the existing aerial crossing along the bridge. 
Cost $514,924.  

2. Tierra Verde Madonna Bridge Line Relocation Florida Department of 
Transportation (FDOT):   
Replacement of an existing subaqueous force main crossing under Madonna Boulevard. 

The force’s main replacement is required to accommodate the Pinellas County replacement of the 
Madonna Boulevard Bridge. The existing force main crossing will be grout filled and abandoned 
in place and replaced with another subaqueous crossing. Cost $503,710.  

3. Lake Placid LS Rehab/Generator:  
Relocation of Mid-County Lift Station #4 generator to Lake Placid Lift Station #1. The 

relocation of the generator to Lake Placid Lift Station #1 will require electrical updates which 
include a permit for the generator, installation of the generator, installation of new aluminum poles 
and stainless Unistrut for transfer switch, disconnect and reconnect main from meter can and back 
to transfer switch, install conduit and wire to and from generator and transfer switch. Cost 
$107,580.   

4. Cypress Lakes – VT SCADA 16 RTU’s Material and Installation:   
Installation of 16 VT SCADA RTU units with solar panel back-up for battery. These units 

will replace 3G C&A systems modules that are obsolete at 3G. They will replace C&A monitoring 
equipment at Orangewood, Lake Tarpon, Cypress Lakes, Labrador, and Lake Placid systems to 
allow continuous monitoring of critical assets. Cost $262,682.  

5. Eagle Ridge Headworks Improvements:   
Remove the existing mechanical screen and screw conveyor because it is causing a negative 

impact to the wastewater treatment facilities and process control due to the headworks being  by- 
passed since May of 2023. Fabricate and install temporary aluminum bar screen. Field operations 
will put the surge tank on bypass, clean the tank with a Vac truck, and dispose of the debris. In 
addition, staff will remove and replace the existing odor control unit, remove temporary bar 
screens and install new hydrostatic screens. Cost $1,003,023.  

 
 
 



Chairman Mike La Rosa  
Page 3 
 

 

6. Cross Creek Emergency Compliance Improvements:   
A compliance evaluation inspection and sanitary sewer overflow preventive inspection was 

conducted by FDEP on December 16, 2022. A plan was developed to correct the unpermitted 
discharge of substandard/reject effluent to the effluent disposal system. The plan included data 
collection and facility evaluation, operations protocol revision, and effluent piping modifications. 
Cost $165,115.  

7. Mid-County WWTP (Wastewater Treatment Plant) Improvements:   
The Mid-County WWTP is an extended aeration, Type I facility with high level 

disinfection. The Mid-County WWTP is permitted for an annual average daily flow (AADF) of 
0.90 million gallons per day (MGD). The existing plant configuration does not provide adequate 
capacity to handle peak flow events during wet weather conditions and cannot provide redundancy 
for maintenance activities or equipment failures. Additionally, existing infrastructure is reaching 
the end of its useful life and is at risk of failure. To maintain the existing plant footprint and 
increase capacity and reliability, an MBR treatment system was recommended to supplement the 
biological treatment process. MBR separates the mixed liquor from the total solids during the 
aeration process, effectively eliminating the need for clarifiers. Anoxic zones will provide 
denitrification to meet permitted effluent limitations, eliminating the need for methanol dosing and 
denitrification filters. The reduction of required tankage allows for the unused tank volume to be 
used as additional equalization volume. Retrofitting the plant with the MBR system will increase 
the overall treatment capacity and provide greater redundancy and reliability.  

Other updates include rehabilitation of the existing north treatment train concrete tanks, 
rehabilitation of the chlorine contact chamber, plant reuse/CIP water supply pumps, new solids 
dewatering equipment and a variety of electrical updates. Cost $29,037,039.  

8. Mid-County Riviera States LS, FM, and GM Crossing Removal:   
The FDOT is currently in the process of completing its design to widen and construct fly-

overs along US Hwy 19N through the Mid-County Service Area located in Pinellas County, FL. 
Based on the Pre-Phase III FDOT Utility Submittal Plans dated November 2019, the proposed 
roadway improvements conflict with the existing 10-inch gravity main owned and operated by 
Sunshine Water Services at the intersection of US Hwy 19N and Riviera States entrance. The 
existing 10-inch diameter gravity main conveys flow in the service area east of US-19, within the 
Riviera States Development, and discharges to the gravity system west of US Hwy 19N. The first 
phase of this project consists of the installation of 1,300 linear feet of 8-inch PVC SDR 26 gravity 
sewer, installation of seven proposed manholes and all associated restoration. The second phase 
consists of the rehabilitation of the existing Lift Station #4, which includes replacement of pumps, 
valve vault, valve vault top slab, wet well top slab, wet well piping, fitting, valves and lining of 
the existing wet well. Cost $2,138,069.  

9. Mid-County Wilshire Manhole Replacement:   
A section of the gravity system upstream of Lift Station #7 of the Mid-County sanitary 

sewer collection system runs parallel to Curlew Creek. Over time, the creek bank has eroded and 
exposed the cone and part of the riser of two brick manholes that were below ground when the 
structures were originally constructed. Cost $320,904.  

 
 
 



Chairman Mike La Rosa  
Page 4 
 

 

10. Buena Vista Lane Water Main Relocation:   
The water main adjustments/relocations are required to accommodate the Pasco County 

paving and drainage improvements project (Project No. RSQ-ML-19-088). The existing water 
main will be adjusted and/or relocated to avoid conflicts with the proposed infrastructure and 
maintain a minimum cover of 3 feet. Cost $431,957.  

11. Sandalhaven Force Main Relocation:   
Sunshine Water Services will be providing wastewater service to a private development 

located in the Sandalhaven service area in Charlotte County, FL. Upon investigation and 
exploratory work, Sunshine Water Services determined the 12 inch force main at the property line 
was buried at a depth of over 15 feet that made it impractical to connect to at that location. Sunshine 
Water Services opted to provide a service connection point for the proposed development from the 
nearest accessible tie-in location on the existing 12-inch force main, approximately 800 feet to the 
south, near the existing below grade air release valve, south of the intersection of Bantry Bay Blvd. 
and Placid Rd. Professional engineering services will be provided for design, permitting and 
construction phase services for the 4-inch force main to provide a service connection point for the 
Charlotte County Parcel ID: 412028226001. Cost $368,081.  

12. OW Remediation PFAS:   
In 2020, Sunshine Water Services Company conducted statewide test of their production 

wells to ascertain if these wells contained concentrations of per- and poly-fluoroalkyl substances 
(PFAS). Upon testing these wells, Sunshine Water Services discovered that six of the seven wells 
in the Orangewood Public Water System (PWS) had PFAS concentrations greater than the 2016 
United States Environmental Protection Agency (USEPA) Health Advisory Level (HAL) of 70 
parts per trillion (ppt). The engineering report provided recommendations on alternate ways to 
treat drinking water for the identified contaminants. In January of 2022, Kimley-Horn submitted a 
Treatability Technical Memorandum (TTM) to Sunshine Water Services that outlined selective 
anion exchange (IX) as the treatment technique to be employed at each of the existing well sites 
in this system. Well BV-3 owned and operated by Sunshine Water Services was chosen as the first 
well where the full-scale pilot is going to be installed. Work includes, but is not limited to, 
construction of two (2) ion exchange resin vessels, ion exchange (IX) resin, one (1) well pump 
replacement including wellhead modifications and column piping replacement, bag filter 
assembly, piping, fittings, valves, instrumentation, concrete slab and support structures, variable 
frequency drives (VFD), control panel upgrades, SCADA system, motor disconnects, conduit, and 
all appurtenances necessary to make a complete working system.  Cost $1,837,293.  

13. Lake Placid Permit Renewal:  
The engineer consultant will prepare the Wastewater Permit Application Form 1 and Form 